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Why IT Is Importante

» | prevalence

» Bystander death reports ( 90% in ten years practice)
» 2. substitution

» 3. medico legal consequences

» 4. self confidence




prevalence

Syncope 15,407
Mild allergic reaction 2583
Angina pectoris 2552
Postural hypotension 2473
Seizures 1583
Asthmatic attack (bronchospasm) 1392
Hyperventilation 1326
“Epinephrine reaction” 913
Inzulin shock (hypoglycemia) 890
Cardiac arrest 331
Anaphylactic reaction 304
Myocardial infarction 289
Local anesthetic overdose 204
Acute pulmonary edema (heart failure) 141
Diabetic coma 109
Cerebrovascular accident [t
Adrenal insufficiency 23

Thyroid storm 4




preparation

Medical history

» hitps://dental.pacific.edu/dental/dental-services/professional/documents

Medical interview

Emergency kit

Medical emergencies mostly happen within 10 minutes after dental
anesthesia injection




MetLife HEALTH HISTORY Pacific Dental School

English
Patient Name: Patient Identification Number:
Birth Date:
L CIRCLE APPROPRIATE ANSWER (leave Blank 1f vou do not understand question):
1.  Yes No Is your general health good?
2. Yes No Has there been a change in your health within the last vear?
3. Yes No Have you been hospitalized or had a serious illness in the last three years?
IfYES, why?
4 Yes No Are you being treated by a physician now? For what?
Date of last medical exam? Date of last Dental exam
5 Yes No Have you had problems with prior dental treatment?
6. TYes No Are you in pain now?
II. HAVE YOU EXPERIENCED:
7. Yes No Chest pam (angina)? 18.  Yes No Dizziness?
8 Yes No Swollen ankles? 19.  Yes No Ringing in ears?
9 Yes No Shortness of breath? 20, Yes No Headaches?
10, Yes No Eecent weight loss, fever, might sweats? 21, Yes No Fainting spells?
11. Yes No Persistent cough. coughing up blood? 22, Yes No Blurred vision?
12. Yes No Bleeding problems. bruising easily? 23, Yes No Seizures?
13,  Yes No Sinus problems? 24, Yes No Excessive thirst?
14,  Yes No Diafficulty swallowing? 25, Yes No Frequent urination?
15. Yes No Dhiarrhea, constipation. blood in stools? 26. Yes No Dry mouth?
16. Yes No Frequent vomiting, nansea? 27, Yes No Jaundice?
17. Yes No Difficulty urinating, blood in urme? 28, Yes No Jownt pain, stiffness?
IOI. DO YOU HAVE OF HAVE YOU HAD:
29 Yes No Heart disease? 40. Yes No AIDS
30. Yes No Heart attack, heart defects? 41. Yes No Tumors, cancer?
31. Yes No Heart murmurs? 42 Yes No Arthritis, thenmatism?
32, Yes No Eheumatic fever? 43 Yes No Eve diseases?
33, Yes No Stroke, hardening of arteries? 44 Yes No Skin diseases?
34, Yes No High blood pressure? 45 Yes No Anemia?
35, Yes No Asthma, TB, emphysema, other lung diseases? 46, Yes No VD (syphilis or gonorrhea)?
36, Yes No Hepatitis_ other liver disease? 47, Yes No Herpes?
37. Yes No Stomach problems, ulcers? 48 Yes No Kidney. bladder disease?
38 Yes No Allergies to: drugs, foods, medications, latex? 49 Yes No Thyroid. adrenal disease?

39 Yes No Family history of diabetes_ heart problems, tumors? 50, Yes No Diabetes?




IV. DO YOU HAVE OR HAVE YOU HAD:

51 Yes No Psychiatric care? 56.  Yes No Hospitalization?
52 Yes No Radiation treatments? 57. Yes No Blood transfusions?
53, Yes No Chemotherapy? 58, Yes No Surgeries?
54 Yes No Prosthetic heart valve? 59, Yes No Pacemaker?
55, Yes No Artificial joint? 60,  Yes No Contact lenses?
V. ARE YOU TAKING:
61.  Yes No Recreational drugs? 63, Yes No Tobacco in any form?
62,  Yes No Drugs, medications, over-the-counter medicines 64  Yes No Alcohol?

(including Aspinn), natural remedies?
Please list:

VI. WOMEN ONLY:

65.  Yes No Are you or could you be pregnant or nursing? 66. Yes No Taking barth control palls?
VII. ATT PATIENTS:
67. Yes No Do you have or have you had any other diseases or medical problems NOT listed on this form?

If so, please explam:

To the best of my Inowledge, I have answered every question completely and accurately. I will inform my dentist of any change in my health and/or
medication.

Patient’s signature: Date:

RECALL REVIEW:

1. Patient’s signature Date:
2. Patient’s signature, Date:
3. Patient’s signature Date:

The Health History is created and maintained by the University of the Pacific, Arthur A. Dugoni School of Dentistry, San Francisco, California.
Support for the translation and dissemination of the Health Histories comes from MetLife Dental.




Necessary dental office equipment

Alternative light source for use during power failure
Automated external defibrillator (AED)

Disposable CPR masks (pediatric and adult)
Disposable syringes, assorted sizes

Disposable pediatric and adult face masks or positive pressure
ventilation with supplemental oxygen

Oxygen (portable Cylinder E tank) pediatric and adult masks
capable of giving positive pressure ventilation (including
bag-valve-mask system)

sphygmomanometer and stethoscope for pediatric and adult
patients

Suction

Any other equipment as may be required by the Board

Acetylsalicylic acid (readily absorbable form)
Ammonia inhalants

Antihistamine

Antihypoglycemic agent

Bronchodilator

Epinephrine preloaded syringes (pediatric and adult)

Two epinephrine ampules

Oxygen
Vasodilator

Any other drugs or categories of drugs as may be
required by the Board.



Emergency kit




abbpslaie g 8h 3 clae (Emergency Box) (il} sl aiws (glagyle consd

KINEY g la (WTRY)
b oA 2 gl 1
sus 5 eyl Jomsl 2
sus 5 12 pilsgad Jauel 3
3as 5 plibe Jaul 4
sas2 £ 5 heo 100 (43505553 )b Jgel 5
sae 3 Oa5ksl35a Jguel 6
sas 2 KV JRPNL JCPag vy | 7
Sus S (CrpiianladS b (yaal paids J1S) cypplimns (51 Jgmel 8
Sus 2 fislas Pl ol Jlo g (o (o SO0 b (o (oo 1000 3255 BB (559 sldsh=e 9
sasl-3us5 TNG (g ! 4 TNG J 10
dus 2-0usS 150 35505 Jbsg L 720 55505 JUs 11
sas 5 yhie O 12



Jlab| alf_.ilj_.lg daso L*,IS.&}:EL.&.J 3 QLL‘;::,,; das g,lo

2 d plosases g1 ple Jle ) 3
(sanes) F)p plo go (Gle) Jlbl plo oG] and ol s g5 S5y

s 1 plas
Jabl Sule Lous1 susl Sewle g Codo LIS L @ gpd SO
saslplas 2593 plw2 | (7537 Jluf,3 315 Jlibl 3lw) 3l 3 ablyi algl
sue 1 plas o wojlail 2 1048 ple2 Al>— Jlas Air Way
sue 2 ¢ Jlab! o jlul sus 1 plus 42 18 3 16 jLw Ry LR CRUEPOW
ol ous 2 Jyge ous2 el ous2  Jyge ous2 X ]
Sl G Er b e L oSwd
b cwlin Ssle sl Lol yo
Fagile b &jge Sl oy s By b ol yon O JgusS
ragile
e 5 1y jam s due 10 e 5 1y jam s due 10 S 92 S0

Bas g SOV | wSiwd (ST Ay ue SO plas e 50wl e e Cew o (208 WCM L S 55U

u:uc:_;

[§¥)

e I -

9

10



BLS steps (all emergency situation)

Positioning
Airway
Breathing

Circulation

Definitive care
PCABD vs. PABCD




Management
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Management

A







Nasopharyngeal Airways
Nasal “Trumpets”
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Vasodepressor syncope

» Pathophysiology

» Cerebral oxygen consumption not fulfilled

» Predisposing factor

» Psychogenic factors (pain fear,...)

» Positioning, hunger, exhaustion, humid hot environment




Pre syncope

EARLY

Feeling of warmth

Loss of color; pale or ashen-gray skin tone
Heavy perspiration (diaphoresis)

Reports of “feeling bad™ or “feeling faint”
Mausea

Blood pressure at baseline level or slightly lower
Tachycardia

LATE

Pupillary dilation
Yawning

Hyperpnea

Cold hands and feet
Hypotension
Bradycardia

Visual disturbances
Dizziness

Loss of consciousness



management

Positioning
CAB
Definitive care (O2 therapy and postpone further treatment)

Activate EMS (delay response)




Prodrome:
1. Terminate all dental treatment.
2. Position patient in supine posture with legs raised above level of head.
3. Attempt to calm patient.
4. Place cool towel on patient’s forehead.
5. Monitor vital signs.

Syncopal episode:
1. Terminate all dental treatment.
2. Position patient in supine posture with legs raised.
3. Check for breathing.

y }

If absent: If present:
4. Start basic life support. 4. Crush ammonia ampule under nose, administer Os.
5. Have someone summon medical assistance. 5. Monitor vital signs.
6. Consider other causes of syncope, including 6. Have patient escorted home.
hypoglycemia, cerebral vascular accident, or 7. Plan anxiety control measures during future dental care.

cardiac dysrhythmia.




Hypersensitivity and anaphylactic
shock




Angio edema




Signs and symptoms of

anaphylaxis
Swelling of the conjunctiva. . . Central nervous systeem
T, - lightheadedness
Runny nose S -loss of_consciousness
T —— - confusion
/ - headache
Swelling of lips, / - anxiety
tongue and/or throat
Respiratory

- shortness of breath
- wheezes or stridor

- hoarseness

- pain with swallowing

- cough

Heart and vasculature
- fast or slow heart rate
- low blood pressue

Skin 3
- hives ) '
- itchiness Gastrointe stinal
- flushing - crampy abdominal
pain
- diarrhea
P& vic pain - vomiting

Loss of
|\ bladder control



Manifestations

Skin Signs
Delayed-onset skin signs: erythema, urticaria, pruritus, angioedema

Immediate-onset skin signs: erythema, urticaria, pruritus

e

pr

Management

Stop administration of all drugs presently in use.

Administer IV or IM Benadryl® 50 mg or Chlor-Trimeton® 10 mg.

Refer to physician.

Prescribe oral antihistamine such as Benadryl 50 mg g6h or Chlor-Trimeton
10 mg qéh.

Can prescribe tapering dose of an oral corticosteroid (prednisone or
methylprednisolone dose pack).

Stop administration of all drugs presently in use.

Administer antihistamine IM or IV Benadryl 50 mg or Chlor-Trimeton 10 mqg.
Consider administering 100 mg of hydrocortisone, 8 mg of dexamethasone,
or 125 mg of methylprednisolone.

Monitor vital signs.

Consult patient’s physician.

Observe in office for 1 hour.

Prescribe Benadryl 50 mg g6h or Chlor-Trimeton 10 mg q6h.

Prescribe tapering dose of an oral corticosteroid.

Respiratory Tract Signs With or Without Cardiovascular or Skin Signs

Wheezing, mild dyspnea 1.
2.
3.

weE N

Stop administration of all drugs presently in use.

Place patient in sitting position.

Administer 2 puffs of inhaled §-agonist, repeat up to 3 doses if no
cardiovascular compromise is present.

Consider administering 100 mg of hydrocortisone, 8 mg of dexamethasone,
or 125 mg of methylprednisolone.

Administer epinephrine if signs of cardiovascular compromise or airway
obstruction are present.®

Provide IV access.

Consult patient's physician or emergency department physician.
Observe in office for at least 1 hour.

Prescribe antihistamine.



Stridorous breathing (i.e., crowing sound), moderate to severe
dyspnea

Anaphylaxis (with or without skin signs): malaise, wheezing, stridor,
cyanosis, total airway obstruction, nausea and vomiting, abdominal
cramps, urinary incontinence, tachycardia, hypotension, cardiac
dysrhythmias, cardiac arrest

*Brand of diphenhydramine.

*Brand of chlorpheniraming.

“As described in “Immediate Onset” section.

IM, Intramuscular; IV, infravenous; SC, subcutaneous.

e

—
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Stop administration of all drugs presently in use.

Sit the patient upright, and have someone summon medical assistance.
Administer epinephrine.®

Give oxygen (6 L/min) by facemask or nasally.

Monitor vital signs frequently.

Administer antihistamine and corticosteroid.

Provide IV access; if signs worsen, freat as for anaphylaxis.

Consult patient's physician or emergency room physician; prepare for
transport to emergency department if signs do not improve rapidly.

Stop administration of all drugs.

Position patient supine on back board or on floor and have someone summon
assistance.

Administer epinephrine.’

Initiate basic life support and monitor vital signs.

Consider cricothyrotomy if trained to perform and if laryngospasm is not
quickly relieved with epinephrine.

Provide IV access.

Give oxygen at 6 L/min.

Administer antihistamine IV or IM.

Prepare for transport.



Postural Hypotension

» Predisposing factor

» Administration and ingestion of drugs:.

- ~Prolonged period of recumbency or convalescences
- ~Inadequate postural reflex

- .Late-stage pregnancyio

- Advanced age:

- ~Venous defects in the legs (e.g., varicose veins)

- ~Recovery from sympathectomy for “essential”

» Hypertension drugs (common mistake Dentanest)
- .Addison’s disease

- ~Physical exhaustion.and starvation



Postural Hypotension

» Vasodilators

» q-adrenergic receptor antagonists

» [B-adrenergic receptor antagonists

» Central a-adrenergic receptor agonists:
» Clonidine, guanabenz, guanfacine

» Cyclic antidepressants

» Phenofhiazines



management

» PCABD

1. Terminate all dental treatment.

2. Place the patient in the supine position with legs raised above the level of
the head.

Monitor the vital signs.

Once blood pressure improves, slowly retumn the patient to the sitting
position.

Discharge the patient home once the vital signs are normal and stable.
Obtain medical consultation before any further dental care.

nall
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Angina pectoralis and cardiac arrest

stable angina Vs. unstable angina
» Prinzmetal’s angina (rest)

Pre — sftroke

Cut of point (2-3 per week)

» Premedication NG 5 min before treatment

Medical consultation

» Gingival hyperplasia (calcium channel blockers ex. mlodipine, verapamil, nicardipine,
nitrendipine, oxodipine, felodipine and diltiazem))

Base line Vital sign



Ditferential diagnosis of chest pain

Noncardiac chest pain Cardiac chest pain

sharp, knifelike
stabbing sansation
Aggravated by movemant

Prasent only with
breathing

Localized (patient abla fo
point to one 2pot]

Dull
Aching

Heaviness, oppressive
faaling

Present at all timas

Generalized {occurs over a
widar araa)



BOX 29-1 Causes of chest pain

CARDIAC RELATED
Angina pectons
Myocardial infarction

NOT CARDIAC RELATED

Muscle strain (musculoskeletal)
Pericarditis

Esophagitis

Hiatal hernia

Pulmonary embolism
Dissecting aortic aneurysm
Acute indigestion

Intestinal “gas™







management

»> PCAB

» Up to 3 dose of NG pearl (note severe induced hypotension can amplify hearth
ischemia leading to cardiac arrest)




Terminate all dental treatment.

Position patient in semi-reclined posture.

Give nitroglycerin (about 0.4 mg) tablet or spray.
Administer oxygen.

Check pulse and blood pressure.*

g N

v

Discomfort relieved <€

6. Assume angina pectoris is present.
7. Slowly taper oxygen over 5 minutes.
8. Modify dental treatment to prevent recurrence.

Discomfort relieved <&

v

Discomfort continues 3 minutes after TNG

v

6. Give second TNG dose.

7. Monitor vital signs.
]

¥

Discomfort continues 3 minutes after second TNG

v

8. Give third TNG dose.

9. Monitor vital signs.
10. Have someone summon medical assistance.
|

!

11. Refer patient for medical evaluation before further

!

Discomfort continues 3 minutes after third TNG

dental care.

12. Assume myocardial infarction is in progress.
13. Administer 352 mg of aspirin.

14. Start intravenous line with drip of a crystalloid solution at 30 mL/h.
15. If severe discomfort, can titrate morphine sulfate 2 mg subcutaneously or intravenously every 3 minutes until

relief is obtained.”

16. Prepare for transport to emergency care facility, administer basic life support if necessary.



sejzure

Childhood and
adolescence Early adult life Late adult life
No known causs Trauma Vascular diseaso
Infaction Tumor Trauma
Trauma No known causs Turmor
Carabral Birth injury Carcbral
degenerative Infacion dagenerative
disgase disease
Carcbral
degenerative

disease




prevention

» Anxiety control / drug
» [afigue hypoglycemia

» Risk: status epilepticus

» |V line






Manifestations
Isolated, brief seizure

Tonic-clonic movements of trunk and extremities, loss
of consciousness, vomiting, airway obstruction, loss
of urinary and anal sphincter control

After seizure

l

Acute management

1. Terminate all dental treatment.
2. Place in supine position.
3. Protect from nearby objects.

v

Patient is unconscious

!

Patient is conscious

4. Have someone summon medical assistance. 4. Suction airway, if necessary.

5. Place patient on side and suction airway. 5. Monitor vital signs.

6. Monitor vital signs. 6. Administer oxygen.

7. Initiate basic life support (BLS), if necessary. 7. Consult physician.

8. Administer oxygen. 8. Observe patient in office for 1 hour.

9. Transport to emergency care facility. 9. Have patient escorted home.
Repeated or sustained seizure (status epilepticus) 1. Administer diazepam 5 mg/min intravenously (IV) up to

10 mg or midazolam 3 mg/min IV or intramuscularly
up to 6 mg* titrated until seizures stop.
(as above) 2. Have someone summon medical assistance.
3. Protect patient from nearby objects.

Once seizure ceases

4. Place patient on side and suction airway.

®NOO;

Monitor vital signs.

Initiate BLS, if necessary.
Administer oxygen.

Transport to emergency care facility.



Hyper ventilation

= B0x 2.7 Manifestations of Hyperventilation
Syndrome

Neurologic
+  [lizziness
*  Symcope
*  Tingling or numbness of fingers, toes, or lips

Respiratory

* [hast pain

* [waling of shorness of breafh

* |ncreased rate and depth of breaths
* Xarpstomia

Cardiac
* Palpitations
* Tachycardia

Musculoskeletal
*  Muscla spasm
*  |Myalgia
*  Tatany

* Tramar

Pzychological
¢ [Exireme anxiefy




= 00X 2.8 Management of Hyperventilation
Syndrome

i Gl P =k
1 ] 1 1

Tarminata all dantal treatment, and remove foreign bodies from mouth.
Position patient in chair in almest fully upright position.

Attampt o calm patient verbally.

Have patient breathe carbon diccode—enriched air, such as in and out of a
small tag or cupped hands.

Iif symptoms persist or worsan, administer diazepam 10 mg
intramuscularly or titrate shwly intravenously until anxiety is relieved, or
administer midazolam 5 myg inframuscularly or titrate slowly infravenously
until amdety & relieved.

Monitor the vital signs.

. Parform all further dental surgery using anxiefy-reducing measures.



asthma

o

. Defer dental treatment until the asthma is well controlled and the patient

has no signs of a respiratory tract infection.

Listen to the chest with a stethoscope to detect any wheezing before
major oral surgical procedures or sedation.

Use an anxiety-reduction protocol, including nitrous oxide, but avoid the
use of respiratory depressants.

Consult the patient’s physician about possible preoperative use of
cromolyn sodium.

If the patient is or has been chronically taking corticosteroids, provide
prophylaxis for adrenal insufficiency.

Keep a bronchodilator-containing inhaler easily accessible.

Avoid the use of nonsteroidal antiinflammatory drugs in susceptible patients.



asthma

Patient with shortness of breath or wheezing

Terminate all dental treatment.
Position patient in fully sitting posture.

Administer oxygen.
Maonitor vital signs.

ok wmn=

Administer bronchodilator by spray (metaproterenol, isoproterenol, epinephrine).

v

Signs and symptoms relieved <€

Meonitor during recovery in office.

Discontinue any intravenous (IV) lines.

8. Provide no further dental treatment until patient's
physician approves.

No

v

Signs and symptoms continue

Give epinephrine 0.3 mL of 1:1000 intramuscularly or
subcutaneously.

Start IV line and drip of crystalloid solution (30 mL/h).
Monitor vital signs.

|

Signs and symptoms not relieved

11.

Call for medical assistance.

Start theophylline 250 mg IV given over 10 minutes
and cortisone 100 mg IV (or equivalent).

Prepare for transport to emergency care facility.






Adrenal insufficiency

» Corficosteroid induced

» 20 mgr. prednisolone 6-12 mounts

» Adisson’s disease




Extreme fatigue

Weight loss and decreased appetite
Darkening of your skin (hyperpigmentation)
Low blood pressure, even fainting

Salt craving

Low blood sugar (hypoglycemia)

Nausea, diarrhea or vomiting (gastrointestinal symptoms)
Abdominal pain

Muscle or joint pains

Irritability

Depression or other behavioral symptoms
Body hair loss or sexual dysfunction in women



i the patient is currently taking corticosteroids:

1.
2.
3

4

Use an amxiety-reduction protocol.

Monitor pulse and blood prassure before, during, and aftar surpary.
Instruct the patient to double the usual daily dose on the day bafore, day
of, and day affer surgery.

On the second postsurgical day, advise the patient fo return to a usual
staroid dosa.

i the patient is not currently taking steroids but has recaived at least 20 mg
of hydrocortisone (cortisol or equivalent) for mora than 2 weaks within the
past year:

1.
2.
a.

Use an amxiety-reduction protocol.

Monitor pulse and blood prassure bafore, during, and after surpary.

Instruct the patient to take 60 mg of hydrocortisone {or equivalant) the day
befora and the moming of surgery (or the dantist should administar 60 mg
of hwdrocortisane or equivakent inframuscularly or intravenously before
complax surgeny).

On the first 2 pestsurgical days., the dosa should be dropped o 40 mg and
dropped to 20 mg for 3 days thereafter. The clinician can coasa
administration of supplemental steroids 6 days after surpary.



il
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Terminate all dental treatment.

Place the patient in the supine position with legs raised above head level.
Have someone summon medical assistance.

Administer corticosteroid (100 mg hydrocortisone intramuscular or
intravenous or its equivalent).

Administer oxygen.

Monitor all vital signs.

Start an intravenous line and a drip of crystalloid solution.

otart basic life support, if necessary.

Transport the patient to an emergency care facility.



Diabetes mellitus

BOX 17-7 Clinical manifestations of

hypoglycemia

EARLY STAGE—MILD REACTION
Diminished cerebral function
Changes in mood

Decreased spontaneity
Hunger

MNausea

MORE SEVERE STAGE
Sweating

Tachycardia

Piloerection

Increased anxiety

Bizarre behavioral patterns
Belligerence

Poor judgment
Uncooperativeness

LATER SEVERE STAGE
Unconsciousness
Seizure activity
Hypotension
Hypothermia




Diabetes mellitus

Insulin-Dependent (Type 1) Diabetes

10.
11.

1.

2.
3.

&,

Defer surgery until the diabetes is well controlled; consult the patient's
physician.

Schedule an early-morning appointment; avoid lengthy appointments.
Use an anxiety-reduction protocol, but avoid deep sedation technigues in
outpatients.

Monitor pulse, respiration, and blood pressure before, during, and after
surgery.

Maintain verbal contact with the patient during surgery.

If the patient must not eat or drink before oral surgery and will have
difficulty eating after surgery, instruct him or her not to take the usual
dose of regular or NPH insulin; start intravenous administration of a 5%
dextrose in water drip at 150 mL/h.

If allowed, have the patient eat a normal breakfast before surgery and take
the usual dose of regular insulin but only half the dose of NPH insulin.
Advise patients not to resume normal insulin doses until they are able to
return to usual level of caloric intake and activity level.

Consult the physician if any questions concerning modification of the
insulin regimen arise.

Watch for signs of hypoglycemia.

Treat infections aggressively.



Non-Insulin-Dependent (Type 2) Diabetes

Defer surgery until the diabetes is well controlled.

Schedule an early-morming appointment; avoid lengthy appointments.

Use an anxiety-reduction protocol.

Monitor pulse, respiration, and blood pressure before, during, and after surgery.

Maintain verbal contact with the patient during surgery.

If the patient must not eat or drink before oral surgery and will have

difficulty eating after surgery, instruct him or her to skip any oral

hypoglycemic medications that day.

/. If the patient can eat before and after surgery, instruct him or her to eat a
normal breakfast and to take the usual dose of hypoglycemic agent.

8. Watch for signs of hypoglycemia.

9. Treat infections aggressively.

e N .



management

BOX 17-10 Management of hypoglycemia—
unconscious patient

RECOGNIZE PROBLEM
(lack of response to sensory stimulation)
l
Discontinue dental treatment
1!
Activate office emergency team
l
P—nPosition patient in supine position with feet elevated
l
C— A— B—Assess and perform basic life support as needed
l
D—-Definitive management:
Summon emergency medical service,
Administer carbohydrates:
IV 50% dextrose solution
1 mg glucagon via IV or IM route
Transmucosal sugar, or rectal honey or syrup
Monitor vital signs every 5 minutes
Administer 0,
l
Allow patient to recover and discharge per medical
recommendations




management

BOX 17-8 Management of hyperglycemia—

unconscious patient

Recognize problem
(lack of response to sensory stimulation)
1
Discontinue dental treatment
1
Activate office emergency team
'k
P—~Position patient in supine position with feet elevated
'k
C— A— B—Assess and perform basic life support as needed
1
D—~Provide definitive management as needed
Summon emergency medical service,
Establish intravenous infusion, if possible,
Administer 0,
Transport to hospital for definitive management




Tank You For Your Aftention To This Matter




